
  

 

Linda S. Adams 

Secretary for  

Environmental Protection 

Arnold Schwarzenegger 

Governor 

 

 

California Regional Water Quality Control Board 
San Francisco Bay Region 

1515 Clay Street, Suite 1400, Oakland, California 94612 
(510) 622-2300 � Fax (510) 622-2460 

http://www.waterboards.ca.gov/sanfranciscobay 
 
 

REVISED TENTATIVE ORDER NO. R2-2006-XXXX 

NPDES NO. CA0038598 

 
WASTE DISCHARGE REQUIREMENTS 

FOR THE SEWER AUTHORITY MID-COASTSIDE, CITY OF HALF MOON BAY, 

MONTARA SANITATION DISTRICT, AND GRANADA SANITATION DISTRICT 

DISCHARGE TO THE PACIFIC OCEAN VIA DISCHARGE POINT 001 
 
The following Discharger is subject to waste discharge requirements as set forth in this Order. 

Table 1.  Discharger Information 

Discharger Sewer Authority Mid-Coastside 

Name of Facility Sewer Authority Mid-Coastside WWTP and the Intertie Pipeline System 

1000 North Cabrillo Highway 

Half Moon Bay, California 94019 Facility Address 

San Mateo County 

 
The discharge by the Sewer Authority Mid-Coastside from the discharge point identified below is 
subject to waste discharge requirements as set forth in this Order. 

Table 2.  Discharge Location 

Discharge 

Point 

Effluent 

Description 

Discharge Point 

Latitude 

Discharge Point 

Longitude 
Receiving Water 

001 
secondary treated 
effluent 

37º, 28’, 23” N 122º, 27’, 00” W Pacific Ocean 

 
Table 3.  Administrative Information 

This Order was adopted by the Regional Water Quality Control Board on: December 13, 2006 

This Order shall become effective on:  February 1, 2007 

This Order shall expire on: January 31, 2012 

The U.S. Environmental Protection Agency (USEPA) and the Regional Water Quality Control Board have classified this 
discharge as a major discharge. 

The Discharger shall file a Report of Waste Discharge in accordance with Title 23, California Code of Regulations, not 

later than 180 days in advance of this Order’s expiration date as application for issuance of new waste discharge 
requirements. 

 
IT IS HEREBY ORDERED, that this Order supersedes Order No. 00-016 except for enforcement 
purposes, and, in order to meet the provisions contained in Division 7 of the California Water Code 
(commencing with section 13000) and regulations adopted thereunder, and the provisions of the federal 
Clean Water Act (CWA) and regulations and guidelines adopted thereunder, the Discharger shall 
comply with the requirements in this Order. 



  

I, Bruce Wolfe, Executive Officer, do hereby certify that this Order with all attachments is a full, true, 
and correct copy of an Order adopted by the California Regional Water Quality Control Board, San 
Francisco Bay Region, on December 13, 2006. 

 

 

 __________________________________________ 
 Bruce Wolfe, Executive Officer 

 



SEWER AUTHORITY MID-COASTSIDE REVISED TENTATIVE ORDER NO. R2-2006-XXXX 
SEWER AUTHORITY MID-COASTSIDE WWTP NPDES NO. CA0038598 
 
 

Order 3 

Table of Contents 

I. Facility Information ........................................................................................................................... 5 
II. Findings.............................................................................................................................................. 5 
III. Discharge Prohibitions....................................................................................................................... 9 
IV. Effluent Limitations and Discharge Specifications ........................................................................... 9 

A. Effluent Limitations – Discharge Point 001............................................................................... 9 
B. Land Discharge Specifications................................................................................................. 11 
C. Reclamation Specifications ...................................................................................................... 11 

V. Receiving Water Limitations ........................................................................................................... 11 
A. Surface Water Limitations........................................................................................................ 11 
B. Groundwater Limitations ......................................................................................................... 12 

VI. Provisions......................................................................................................................................... 13 
A. Standard Provisions.................................................................................................................. 13 
B. Monitoring and Reporting Program Requirements .................................................................. 13 
C. Special Provisions .................................................................................................................... 13 

1. Reopener Provisions. ........................................................................................................... 13 
2. Best Management Practices and Pollutant Minimization Program ..................................... 14 
3. Construction, Operation and Maintenance Specifications................................................... 15 
4. Special Provisions for Municipal Facilities (POTWs Only)................................................ 16 
5. Other Special Provisions...................................................................................................... 17 

VII. Compliance Determination .............................................................................................................. 17 
 

List of Tables 

Table 1.  Discharger Information................................................................................................................ 1 
Table 2.  Discharge Location ...................................................................................................................... 1 
Table 3.  Administrative Information ......................................................................................................... 1 
Table 4.  Facility Information ..................................................................................................................... 5 
Table 5.  Basin Plan Beneficial Uses .......................................................................................................... 7 
Table 6.  Ocean Plan Beneficial Uses ......................................................................................................... 7 
Table 7.  Effluent Limitations................................................................................................................... 10 
 

 



SEWER AUTHORITY MID-COASTSIDE REVISED TENTATIVE ORDER NO. R2-2006-XXXX 
SEWER AUTHORITY MID-COASTSIDE WWTP NPDES NO. CA0038598 
 
 

Order 4 

List of Attachments 

Attachment A – Definitions .................................................................................................................... A-1 
Attachment B – Map............................................................................................................................... B-1 
Attachment C – Flow Schematic ............................................................................................................ C-1 
Attachment D – Standard Provisions...................................................................................................... D-1 
Attachment E – Monitoring and Reporting Program (MRP)...................................................................E-1 
Attachment F – Fact Sheet .......................................................................................................................F-1 
Attachment G –Regional Water Board Attachments.............................................................................. G-1 

 The following documents are part of this Permit, but are not physically attached due to  
 volume.  They are available on the internet site at 
www.waterboards.ca.gov/sanfranciscobay 

• Self-Monitoring Program, Part A, adopted August 1993 

• Standard Provisions and Reporting Requirements, August 1993 

• Regional Water Board Resolution 74-10 
 



SEWER AUTHORITY MID-COASTSIDE REVISED TENTATIVE ORDER NO. R2-2006-XXXX 
SEWER AUTHORITY MID-COASTSIDE WWTP NPDES NO. CA0038598 
 

Limitations and Discharge Requirements 5 

I. FACILITY INFORMATION 

The following Discharger is subject to waste discharge requirements as set forth in this Order. 

Table 4.  Facility Information 

Discharger Sewer Authority Mid-Coastline 

Name of Facility Sewer Authority Mid-Coastline WWTP and the Intertie Pipeline System 

1000 North Cabrillo Highway 

Half Moon Bay, CA 94019 Facility Address 

San Mateo County 

Facility Contact, Title, and 

Phone 
John F. Foley III, Manager, (650) 726-0124 

Mailing Address P.O. Box 3100, Half Moon Bay, CA 94019 

Type of Facility Publicly Owned Treatment Works 

Facility Design Flow 
4 MGD (dry weather treatment capacity) 

15 MGD (wet weather treatment capacity) 

 
II. FINDINGS 

The California Regional Water Quality Control Board, San Francisco Bay Region (hereinafter 
Regional Water Board), finds: 

A. Background.  Sewer Authority Mid-Coastside (hereinafter Discharger) is currently discharging 
pursuant to Order No. 00-016 and National Pollutant Discharge Elimination System (NPDES) 
Permit No. CA0038598.  The Discharger submitted a Report of Waste Discharge, dated September 
10, 2004, and applied for an NPDES permit renewal to discharge an average dry weather flow of up 
to 4 MGD and a wet weather flow of up to 15 MGD of treated wastewater from Sewer Authority 
Mid-Coastline Wastewater Treatment Plant (WWTP).   

For the purposes of this Order, references to the “discharger” or “permittee” in applicable federal 
and state laws, regulations, plans, or policy are held to be equivalent to references to the Discharger 
herein. 

B. Facility Description.  The Discharger owns and operates a sanitary sewage treatment plant and a 
collection system that collects sewage from satellite collection systems serving the City of Half 
Moon Bay, Granada Sanitary District, and Montara Sanitary District, and conveys it to the plant.  
The treatment system, which consists of influent screening, grit removal, primary clarification, 
activated sludge, secondary clarification, chlorination, and dechlorination, provides secondary 
treatment of domestic and commercial wastewater from the service area.  The combined service 
population is approximately 20,500.  The collection system, called the Intertie Pipeline System 
(IPS), consists of approximately 8 miles of force mains and gravity interceptors and three pump 
stations that convey wastewater from the City of Half Moon Bay, Montara Sanitary Sewer District 
and Granada Sanitary Sewer District to the plant.  Montara Sanitary Sewer District, Granada 
Sanitary Sewer District, and the City of Half Moon Bay, each acting independently under the 
direction of its governing board, own, operate, and maintain sewer collection systems in their 
respective service areas.   

Treated wastewater is discharged west of Pilarcitos Creek to the Pacific Ocean, a water of the 
United States, through a discharge pipe and a submerged diffuser extending approximately 1,900 



SEWER AUTHORITY MID-COASTSIDE REVISED TENTATIVE ORDER NO. R2-2006-XXXX 
SEWER AUTHORITY MID-COASTSIDE WWTP NPDES NO. CA0038598 
 

Limitations and Discharge Requirements 6 

feet from the shoreline and terminating at a depth of approximately 37 feet (-37 MLLW).  The 
discharge pipe is constructed laying on ballast rock on the sea floor; it is covered with sand much of 
the year due to seasonal sand shifting.  The diffuser consists of the westernmost 238 feet of the 
discharge pipe, with 35 3-inch iron risers extending vertically from the discharge pipe 
approximately 7 feet apart.  Treated wastewater is discharged through the risers.  Recent 
modifications to the diffuser structure included adding duckbill valves to the risers.  The discharger 
reports that the discharge receives a dilution ratio of 119 to 1.  The discharge is located within the 
Monterey Bay National Marine Sanctuary.  Sludge is treated by anaerobic digestion and dewatered 
by belt filter press.  Sludge is transported to a sanitary landfill for disposal.  Attachment B provides 
a map of the area around the facility.  Attachment C provides a flow schematic of the facility.  

C. Legal Authorities.  This Order is issued pursuant to section 402 of the federal Clean Water Act 
(CWA) and implementing regulations adopted by the USEPA and Chapter 5.5, Division 7 of the 
California Water Code (commencing with section 13370).  It shall serve as an NPDES permit for 
point source discharges from this facility to surface waters.  This Order also serves as Waste 
Discharge Requirements (WDRs) pursuant to Article 4, Chapter 4, Division 7 of the California 
Water Code (commencing with section 13260). 

D. Background and Rationale for Requirements.  The Regional Water Board developed the 
requirements in this Order based on information submitted as part of the application, through 
monitoring and reporting programs, and other available information.  The Fact Sheet (Attachment 
F), which contains background information and rationale for Order requirements, is hereby 
incorporated into this Order and constitutes part of the Findings for this Order. Attachments A 
through E and G are also incorporated into this Order. 

E. California Environmental Quality Act (CEQA).  Under Water Code section 13389, this action to 
adopt an NPDES permit is exempt from the provisions of the CEQA, Public Resources Code 
sections 21100-21177.  

F. Technology-Based Effluent Limitations.  NPDES regulations at 40 CFR 122.44(a) require that 
permits include applicable technology-based limitations and standards. This Order includes 
technology-based effluent limitations based on Secondary Treatment Standards at 40 CFR 133.  A 
detailed discussion of the technology-based effluent limitations development is included in the Fact 
Sheet (Attachment F). 

G. Water Quality-Based Effluent Limitations.  40 CFR 122.44(d) requires that permits include 
effluent limitations for all pollutants that are or may be discharged at levels that have the reasonable 
potential to cause or contribute to an exceedance of a water quality standard, including numeric and 
narrative objectives within a standard.  Where reasonable potential has been established for a 
pollutant, but there is no numeric criterion or objective for the pollutant, water quality-based 
effluent limitations (WQBELs) may be established:  (1) using USEPA criteria guidance under 
CWA section 304(a), supplemented where necessary by other relevant information; (2) on an 
indicator parameter for the pollutant of concern; or (3) using a calculated numeric water quality 
criterion, such as a proposed state criterion or policy interpreting the state’s narrative criterion, 
supplemented with other relevant information, as provided in 40 CFR 122.44(d)(1)(vi). 

H. Water Quality Control Plans.  The Regional Water Board adopted a Water Quality Control Plan 

for the San Francisco Bay Basin (hereinafter Basin Plan) that designates beneficial uses, establishes 
water quality objectives (WQOs), and contains implementation programs and policies to achieve 



SEWER AUTHORITY MID-COASTSIDE REVISED TENTATIVE ORDER NO. R2-2006-XXXX 
SEWER AUTHORITY MID-COASTSIDE WWTP NPDES NO. CA0038598 
 

Limitations and Discharge Requirements 7 

those objectives for the Pacific Ocean and other receiving waters addressed through the plan.  In 
addition, the Basin Plan implements State Water Resources Control Board (State Water Board) 
Resolution No. 88-63, which established state policy that all waters, with certain exceptions, should 
be considered suitable or potentially suitable for municipal or domestic supply.  With total dissolved 
[...]
209 Foam Street 
Monterey, CA 93940 



SEWER AUTHORITY MID-COASTSIDE REVISED TENTATIVE ORDER NO. R2-2006-XXXX 
SEWER AUTHORITY MID-COASTSIDE WWTP NPDES NO. CA0038598 
 

Attachment F – Fact Sheet F-1 

ATTACHMENT F – FACT SHEET 

 
Table of Contents 

Attachment F – Fact Sheet .......................................................................................................................... 2 
I. Permit Information............................................................................................................................. 2 
II. Facility Description............................................................................................................................ 3 

A. Description of Wastewater and Sludge Treatment or Controls.................................................. 3 
B. Discharge Points and Receiving Waters .................................................................................... 3 
C. Summary of Existing Requirements and Self-Monitoring Report (SMR) Data ........................ 4 
D. Compliance Summary ................................................................................................................ 4 
E. Planned Changes ........................................................................................................................ 6 

III. Applicable Plans, Policies, and Regulations...................................................................................... 6 
A. Legal Authorities ........................................................................................................................ 6 
B. California Environmental Quality Act (CEQA)......................................................................... 6 
C. State and Federal Regulations, Policies, and Plans .................................................................... 6 
D. Impaired Water Bodies on CWA 303(d) List ............................................................................ 9 
E. Other Plans, Polices and Regulations......................................................................................... 9 

IV. Rationale For Effluent Limitations and Discharge Specifications .................................................... 9 
A. Discharge Prohibitions ............................................................................................................... 9 
B. Technology-Based Effluent Limitations .................................................................................. 10 
C. Water Quality-Based Effluent Limitations (WQBELs) ........................................................... 12 

1. Scope and Authority ............................................................................................................ 12 
2. Applicable Beneficial Uses and Water Quality Criteria and Objectives ............................. 12 
3. Determining the Need for WQBELs.................................................................................... 12 
4. WQBEL Calculations .......................................................................................................... 17 
5. Whole Effluent Toxicity (WET).......................................................................................... 18 

C. Reclamation Specifications ...................................................................................................... 20 
V. Rationale for Receiving Water Limitations ..................................................................................... 20 

A. Surface Water ........................................................................................................................... 20 
B. Groundwater ............................................................................................................................. 20 

VI. Rationale for Monitoring and Reporting Requirements .................................................................. 20 
VII. Rationale for Provisions................................................................................................................... 22 

A. Standard Provisions.................................................................................................................. 22 
B. Special Provisions .................................................................................................................... 23 

VIII. Public Participation.......................................................................................................................... 24 
 

List of Tables 

Table F-1.  Facility Information.................................................................................................................. 2 
Table F-2.  Historic Effluent Limitations and Monitoring Data................................................................. 4 
Table F-3.  Compliance Summary.............................................................................................................. 5 
Table F-4.  Basin Plan Beneficial Uses ...................................................................................................... 7 
Table F-5.  Ocean Plan Beneficial Uses ..................................................................................................... 8 
Table F-6.  Summary of Technology-Based Effluent Limitations ........................................................... 11 
Table F-7.  RPA Results for Sewer Authority Mid-Coastside.................................................................. 14 
Table F-8.  Water Quality Objectives for Chlorine .................................................................................. 19 



SEWER AUTHORITY MID-COASTSIDE REVISED TENTATIVE ORDER NO. R2-2006-XXXX 
SEWER AUTHORITY MID-COASTSIDE WWTP NPDES NO. CA0038598 
 

Attachment F – Fact Sheet F-2 

ATTACHMENT F – FACT SHEET 

As described in Section II of this Order, this Fact Sheet includes the legal requirements and technical 
rationale that serve as the basis for the requirements of this Order. 

This Order has been prepared under a standardized format to accommodate a broad range of discharge 
requirements for Dischargers in California.  Only those sections or subsections of this Order that are 
specifically identified as “not applicable” have been determined not to apply to this Discharger.  
Sections or subsections of this Order not specifically identified as “not applicable” are fully applicable 
to this Discharger. 

I. PERMIT INFORMATION 

The following table summarizes administrative information related to the facility. 

Table F-1.  Facility Information 

WDID 2_417068001 

Discharger Sewer Authority Mid-Coastside 

Name of Facility Sewer Authority Mid-Coastside WWTP and its collection facilities 

1000 North Cabrillo Highway 

Half Moon Bay, CA 94019 Facility Address 

San Mateo County  

Facility Contact, Title and Phone John F. Foley III, Manager, (650) 726-0124 

Authorized Person to Sign and 

Submit Reports 
Same as Facility Contact 

Mailing Address P.O. Box 3100, Half Moon Bay, CA 94019 

Billing Address Same as Mailing Address 

Type of Facility POTW 

Major or Minor Facility Major 

Threat to Water Quality 1 

Complexity A 

Pretreatment Program N 

Reclamation Requirements NA 

Facility Permitted Flow 4 MGD (average dry weather design flow) 

Facility Design Flow 
4 MGD (average dry weather design flow) 

15 MGD (wet weather peak capacity) 

Watershed San Mateo Coast 

Receiving Water Pacific Ocean 

Receiving Water Type Ocean waters  

 

A. Sewer Authority Mid-Coastside (hereinafter Discharger) is the owner and operator of the Sewer 
Authority Mid-Coastside Wastewater Treatment Plant, a publicly owned treatment works.  

For the purposes of this Order, references to the “discharger” or “permittee” in applicable federal 
and state laws, regulations, plans, or policy are held to be equivalent to references to the Discharger 
herein. 

B. The facility discharges secondary treated wastewater to the Pacific Ocean, a water of the United 
States, and has been regulated by Order 00-016, which was adopted on March 15, 2000 and expired 



SEWER AUTHORITY MID-COASTSIDE REVISED TENTATIVE ORDER NO. R2-2006-XXXX 
SEWER AUTHORITY MID-COASTSIDE WWTP NPDES NO. CA0038598 
 

Attachment F – Fact Sheet F-3 

on March 15, 2005.  The terms and conditions of that Order were automatically continued and 
remained in effect until the adoption of new Waste Discharge Requirements (WDRs) and a new 
National Pollutant Discharge Elimination System (NPDES) permit pursuant to this Order. 

C. The Discharger filed a Report of Waste Discharge (ROWD) and submitted an application for 
renewal of its WDRs and NPDES permit on September 10, 2004. 

II. FACILITY DESCRIPTION 

A. Description of Wastewater and Sludge Treatment or Controls 

The Discharger owns and operates a sanitary sewage treatment plant and a collection system that 
collects sewage from satellite collection systems serving the City of Half Moon Bay, Granada 
Sanitary District, and Montara Sanitary District, and conveys it to the plant.  The treatment system, 
which consists of influent screening, grit removal, primary clarification, activated sludge, secondary 
clarification, chlorination, and dechlorination, provides secondary treatment of domestic and 
commercial wastewater from the service area.  The combined service population is approximately 
20,500.  The collection system, called the Intertie Pipeline System (IPS), consists of approximately 
8 miles of force mains and gravity interceptors and three pump stations that convey wastewater 
from the City of Half Moon Bay, Montara Sanitary Sewer District and Granada Sanitary Sewer 
District to the plant.  Montara Sanitary Sewer District, Granada Sanitary Sewer District, and the 
City of Half Moon Bay, each acting independently under the direction of its governing board, own, 
operate, and maintain sewer collection systems in their respective service areas.    The treatment 
plant’s design capacity is an average dry weather flow of 4 MGD and a peak wet weather flow of 15 
MGD.  The facility discharges an annual average flow of 1.88 MGD. 

Sludge is treated by anaerobic digestion and belt filter press dewatering.  Final sludge is disposed at 
a sanitary landfill.  Attachment B provides a map of the area around the facility.  Attachment C 
provides a flow schematic of the facility. 

B. Discharge Points and Receiving Waters 

Treated wastewater is discharged west of Pilarcitos Creek to the Pacific Ocean, a water of the 
United States, through a discharge pipe and a submerged diffuser extending approximately 1,900 
feet from the shoreline and terminating at a depth of approximately 37 feet (-37 MLLW) (Discharge 
Point 001).  The discharge pipe is constructed laying on ballast rock on the sea floor; it is covered 
with sand much of the year due to seasonal sand shifting.  The diffuser consists of the westernmost 
238 feet of the discharge pipe, with 35 3-inch iron risers extending vertically from the discharge 
pipe approximately 7 feet apart.  Treated wastewater is discharged through the risers.  Recent 
modifications to the diffuser structure included adding duckbill valves to the risers. The wastewater 
is discharged directly into Monterey Bay National Marine Sanctuary (MBNMS). The Discharger 
reports that the discharge achieves an initial dilution ratio of 119:1. 

The Discharger requested the Regional Water Board increase the authorized initial dilution to 
310:1 in the May 21, 1999, NPDES Permit Application (ROWD) transmittal letter Item 5.  The 
July 14, 1998, Antidegradation Analysis by K. P. Lindstrom, Inc. for the SAM plant expansion 
from 2.0 to 4.0 MGD, included as Attachment D to the May 21, 1999, ROWD, used an initial 
dilution of 215:1 (average of 119:1 and 310:1) in its calculations of water quality impacts.  A 
1995 Carollo Report "Ocean Outfall Flow Characteristics Study, Letter Report to Mr. Gary 



SEWER AUTHORITY MID-COASTSIDE REVISED TENTATIVE ORDER NO. R2-2006-XXXX 
SEWER AUTHORITY MID-COASTSIDE WWTP NPDES NO. CA0038598 
 

Attachment F – Fact Sheet F-4 

Vallado of the Sewer Authority Mid-Coastside from Michael Britten, Associate of Carollo 
Engineers, May 2, 1995, was included as Attachment E to the May 21, 1999, ROWD.  The letter 
report references the original construction plans "Unit 4: Outfall and Pumping Facilities," dated 
February 1979.  The outfall was inspected by divers in October 1994 and found to have all the 
vertical risers sheared off and 31 of the 35 diffuser ports partially filled with sand.  The sand was 
cleaned out by the divers.  New 3-inch risers with check valves (to keep out sand) were installed 
in 1995.  Prior to being upgraded in 1995, the SAM outfall was estimated to have a conservative 
(worst case) initial dilution of 119:1.  The dilution ratio of the upgraded outfall was estimated by 
Carollo Engineers using the USEPA CORMIX Model Version 3.0 to provide an initial dilution 
of 310:1.  

C. Summary of Existing Requirements and Self-Monitoring Report (SMR) Data 

1. Effluent limitations contained in Order No. 00-016 for discharges from Discharge Point 001 
and representative monitoring data from the term of that Order are as follows. 

Table F-2.  Historic Effluent Limitations and Monitoring Data 

Effluent Limitation 
Monitoring Data 

(From 1/2002 to 4/2006) 
Parameter

 

 
Units Average 

Monthly 

Average 

Weekly 

Max at any 

Time 

Highest 

Average 

Weekly 

Highest 

Max at 

any Time 

BOD5 at 20º C mg/L 30 45 60 -- 47 

Oil & Grease (mg/L) mg/L 25 40 75 -- 7 

Total Suspended Solids  mg/L 30 45 60 46 -- 

Settleable Solids  mL/L-hr 1.0 1.5 3.0 -- 3.5 

Turbidity  NTU 75 100 225 -- NA [1] 

Acute Toxicity TUa 1.5 2.0 2.5 -- 1.11 

 
 

6-Month 

Median 

Daily 

Maximum 

Instantaneous 

Maximum 
  

Cyanide µg/L 120 480 1,200  ND [2] 

  Range Minimum Maximum 

pH  s.u. 6.0 – 9.0 6.74 7.91 

[1] Not available. 

[2] Not Detected. 

 
2. Total Coliform Bacteria:  Maximum moving median value in any five (5) consecutive 

samples: 2,400 CFU/100 mL.  Data provided by the Discharger indicate a maximum 5-day 
median of 800 CFU/100 mL. 

D. Compliance Summary 

The following table summarizes the number of effluent limitation exceedances for Discharge Point 
001 during the previous permit period. 



SEWER AUTHORITY MID-COASTSIDE REVISED TENTATIVE ORDER NO. R2-2006-XXXX 
SEWER AUTHORITY MID-COASTSIDE WWTP NPDES NO. CA0038598 
 

Attachment F – Fact Sheet F-5 

Table F-3.  Compliance Summary 

Number of Exceedances 
Parameter 

[1] 

2000 2001 2002 2003 2004 2005 

Total Suspended Solids (Monthly average)  1     

Total Suspended Solids (Weekly Average )  2     

Total Suspended Solids (Daily Maximum)  4     

Total Suspended Solids (Percent Removal)  1     

Settleable Solids (Monthly Average)  1     

Settleable Solids (Weekly Average)  1     

Settleable Solids (Instantaneous)  1 1    

BOD5 (Weekly Average)     1  

Total Coliform Bacteria (Moving Median) 6      

Total Coliform Bacteria (Daily Maximum) 1      

[1]  Parameters not listed did not exceed effluent limitations during the period from 3/2000 – 12/2005. 

 
Enforcement actions taken during the term of Order No. 00-016 include Order No. 01-033, 
consisting of Mandatory Minimum Penalties (MMPs) totaling $21,000; and Order No. 01-128, 
consisting of MMPs totaling $30,000.  Prior to this, the Regional Water Board issued Cease and 
Desist Order 95-150 requiring treatment system upgrades.  The Discharger completed these 
upgrades in 1999.  The CDO was rescinded by Order No. 00-016. 
 
Between the years 2000 and 2004, SAM reported 174 sanitary sewer overflows (SSOs) from its 
collection system.  Fifty-two of these SSOs were identified as having entered storm drains or 
surface waters; 19 were equal to or greater than 1,000 gallons in volume.  SAM reported six 
SSOs that were at least 10,000 gallons in volume, and another two SSOs exceeded 9,000 gallons. 
From 2000 to 2004, SAM identified 14 SSOs as flowing directly to the Pacfic Ocean (i.e., the 